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MILL TEST CERTIFICATE BER P-31357
DISCHARGE ADDRESS CUSTOMER

Forre Barniodo, 8.4, de OV,
Edo. de Mexico
Ban Cristobal Ecatepec, TP,

Ferre Barniedo, 3.A, de C.V,
Edo. de Mexico
San Cristobal Ecatepsc, C.P

MEXICO MEXICO
| SHIPPED AND GERTIFIED BY CREDIT NUMBER PORT OF LOADING
| ARCELORMITTAL BERGARA PASAJES, SPAIN
ERGARA i_u;xile,sz-.n?f,.,{’d: ST PV R 2g 2
BE (9433 78,18 4{: CEAX ffj-’.\” 76524 PORT OF DISCHAREE VESSEL
TAMPICO KEFALONIA
OUR mz:aazmééz CONTRACT NUMBER ORDER NUMBER DATE
P1704510 06-E-50415 / 1700024169 SLBO1680 31/03/2017
Material: "WFG-PERCLLES DE ACERD AL CARBONO LAMINADG EN CALTENTE"
| & il *Mi‘“”ﬁ ’“i“wiwt‘ Tov productos inciuidos en el gresente documento, |
I Aurorizactdn aduanera no. f
ARLELORMITTAL GUIPUZKOA, &%.L.U. E$/20/0040/03 ; |
Muw uda*suuﬂ en sentide Contraric, estos ‘
ey origen preferencial £Spala {
- . ) | PIECES | TOTAL | WEIGHT TOTAL ;
| WF BEAMS 4x13 40 20 140 4718 33.026 571127
WE BEAMS 4x12 447 | 20 140 4718 33.0286 571128
WF BEAMS 4x13 407 2 20 40 4718 5.436 571128
WF BEAMS 5x18 447 18 15 285 4354 B2.726 570285
WF BEAMS 5x18 40 5 18 75 4354 21.770 1570271
WE BEANS 5x16 40 4 15 60 4354 | 17.416 570803
wir GErgE Qe [ B ko v N"f % 85 | Q37 | 28.95 7125 [\
WF shis e 0 71 L 14 4 | 37Tl 70320 | §G7245 U, J

I'&L BUNDLES

CERTIRLILE,

L WEIGHT 296.6608 Kg
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ArcelorMittal Gipuzkoa, S.L.U.
ArcelorMittal Europe ~ Long Products |
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MILL TEST CERTIFICATE

AENOR

.:

Empresa
Registrada
ER-026:1994

| ArcelorMittal

BER P-31357

COMPOSICION QUINICA (%}

COLADA CHEMICAL COMPOSITION (%)

HEAT

" clunlsitels | vice]n | mo|cu|nn|sn| at JCEV
L

567128 0761850 1 2001 02310181 0541130} 140] 024

3601,0031.027] 0011 29

557245 genl 2108 0164 0201 0531 110] 150} 028

4001003 0321 002 ] 20

570285 089 0401 1901 021 0171 056] 160] 1701 04013201 01110251 002 ] 33
570271 07818201 190 ) 0181 .019] 05411201 20] 025131010071 .021 ] 002 | 30
570803 0881 8901 1801 0281 0211 05013201 1601 ,037  4601,003 1,028} 003 } 36
571127 0741880 1,190 02110201 0541 170] 1801 044 | 3701003 Cez] 004 | 31
571128 0651 800 [ ,1701 026 0211 ,053].2201 1501 039 | 400,003 | 027 | 003 31

571129 0771.9101 180 031 054 1,2201 180 034

.3801,003],027] 004 | 33

020

MATERIAL

PROPIEDADES MECANICAS

COLADA MECHANICAL PROPERTIES

siz HEAT ReH am Al

Z MPa MPa Lo=2"

isi “35F T ] Dk
W-4x13 571427 417 408 516 511 297 32,3
W.dx13 [ 571428 413 408 518 503 32,9 328
W-dx12 | 571120 410 368 520 812 34, 33,3
W1 | 570285 401 362 505 497 32,1 315
Wo5x18 57027 421 418 518 504 35, 34.2
W-5x 18 570803 420 418 526 512 35,3 349
W-5x 19 567129 380 498 430 78,1 75,8

W.Ex 18 567245 400

481 485 369

36,
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